AFMS COVID -19 Management Protocol for Serving Personnel

CARING

SUSPECT CASE®

y

Reports to Flu screening clinic & its triage area

ASYMPTOMATIC CONTACTS

Direct and high risk

Admit in triage ward(isolation ward 1) l

Patients to wear triple layered face mask if tolerated & to be kept Advised social isolation,

at a distance of 01 metre from othel; patients Cough etiquettes, hand
v hygiene.

To report if symptomatic

contact

Send samples for nCoV 19
| |
Positive l

Admit in isolation ward2

Send samples for nCoV 19

SEVERE

v

Transfer to Acute Medical 1
/ICU(Med) Admit in COVID ICU
Inj Ceftriaxone 1gm IV BD Oxygen

Advise social
isolation, Cough
etiquettes, hand

Tab Azithromycin 500mg OD
Tab Oseltamivir 75mg BD (If

Treatment as per existing CAP, ARDS
and sepsis guidelines depending on

hygiene

high suspicion of HIN1) the provisional diagnosis.
& manage as per existing Antibiotics as per existing CAP
guidelines. guidelines (Include

Inj Clarithromycin 500mg BD and
Tab Lopinavir/Ritonavir(200/50) mg
per tablet. 2 tabs twice a day for 14

‘} ¢ daysd )

Tab Paracetamol 500mg TDS
Tab Cetrizine 10mg BD

Hand hygiene, cough etiquettes,
social distancing

Admit in isolation ward 2
Tab Paracetamol 500mg TDS
Tab Cetirizine 10mg BD

Discharged if deemed appropriate by Hand hygiene, cough etiquettes, social distancing

treating physician

High Risk cases® to be given Tab

Lopinavir/Ritonavir(200/50) mg per tablet. 2 tabs twice
a day for 14 days®)




CARING

a

1. All symptomatic persons within 14 days of international travel.

2. All symptomatic contacts of confirmed cases

3. All symptomatic health care workers.

4. All patients with SARI who will require hospitalisation

5. Asymptomatic direct/high risk contacts of confirmed cases will be tested once between day 5 & day
14 of coming in his/her contact.

Symptomatic = Fever (Temp > 38 C) Plus cough or breathing difficulty

b 1. Those who live in same household with confirmed case.
2. Health care workers who examined a confirmed case without adequate protection as per WHO
guidelines

¢ 1.Respiratory Rate >24/min 3. Confusion/ Drowsiness
2.Sp02<94 % at room air 4.SBP <90 mm Hg, DBP < 60 mm Hg

d If intolerance to Lopinavir/Ritonavir, consider Tab HCQS 400mg BD day 1 f/b 200mg BD for 4 days after clearance
from institutional ethical committee on trial basis since this does not have DCGI/ICMR approval

€ Age> 60years, Renal failure, Chronic Lung Disease, Diabetes Mellitus, Immune-compromised persons

Note: The protocol will be reviewed as and when more information/advisory/guidelines from Govt.
sources are available

Reference:
1. MOHFW Guideline dated 17 Mar 2020
2. WHO Guidelines

3. AIIMS Treatment protocol



Armed Forces Medical Services COVID-19 Discharge Protocol

COVID Positive

l

After (All three)
1. Resolution of
symptoms
2. Radiological
Discharge Will be managed at improvement
(Advise hand Acute medical/ICU as 3. 2 Samples
hygiene, cough per existing uidelines negative for
etiquettes, and discharged after nCoV19 24 hrs
social resolution of apart
distancing) symptoms.

CARING

Appx A



